

SEER Inquiry System - Report

Produced: 03/29/2024 1:30 AM

Question 20220010

References:

#1: 2018 EOD Manual. HemeRetic

#2: WHO Class Hem & Lymph Tumors, 167-168

Question:

EOD 2018/Heme & Lymphoid Neoplasms--Myeloid Sarcoma: How is Extent of Disease (EOD) Primary Tumor coded for a myeloid sarcoma with multifocal skin involvement? See Discussion.

Discussion:

Patient has a diagnosis of myeloid sarcoma presenting as multiple erythematous papules and nodules on back, chest, right arm & shoulder. Oncologist did not mention any evidence or suspicion of an associated AML diagnosis.

HemeRetic schema EOD Primary Tumor Note 1 states that myeloid sarcoma can be coded as localized (code 100) or systemic (code 700). It is not clear what would qualify as systemic disease for myeloid sarcoma.

Answer:

Assign code 100, localized, using the 2018 EOD Primary Tumor, HemeRetic schema, for the myeloid sarcoma with skin involvement since only the skin is involved. Use code 700, distant or disseminated, when multiple organs are involved.

Cancer Site Category:

Heme & Lymphoid Neoplasms

Data Item Category:

EOD 2018

Other Category:

N/A

Year:

2022